1122606 250cc maxi Quad Celavi R$10 4-Gang Manuell , steel rim

ART-NR. 1122606

250CC CELAV
MAXI QUAD

1. rear suspension system

—— 54 §—32

% §mew

ey

27-

www.nitromotors.de

— 885
NO. ERP No. Menila Art. EAN Code Parts in English 2T FR% Q'ty order Note
1 617648 9022932 4251846176480 |Chain Cover e L PP 55.2G 2
2 113217 9029816 4251814684542 |Large flat head hex socket bolts; M6x12 PN K i Sk A M6*12 2
3 137292 9025521 4255675459882 |Rear Sprocket; 530-38 ERiEi LM, 5304381k 4
4 104860 9024670 4255675459899 |Flange nut M33*1.5 Vaviil 353 M33*1.5 2
5 104966 9024671 4255675459905 |Hex Flange Bolt; M10*1.5*20 Pt M10*1.5*20 4
6 105194 9029822 4251814684641 |Hex Flange Bolt; M8*16 VEE MRS M8*16 4
7 137284 9023170 4255675455792 |Rear Disk Brake Rotor:210 S TR A T, ¢75M044L SMEP210 | 4
8 617906 9024672 4255675459912 |Brake Disc/Sprocket Hub 34 FZERE LM, 3415 0.57KG 4
9 617905 9024673 4255675459929 |Rear Rim Hub AR E 4, 3814 0.86KG 4
10 137283 9029633 4255675459936 |Rear Axle Jei b L K758 4.37KG 2
11 105340 9029826 4251814684702 |Cotter Pin; $p3x40 FF 4 $3*40 0
12 105334 9029827 4251814684719 |Castle Nut; M20x1.5 FEpth i M20*1.5 0
13 104876 9029828 4251814684726 |Spring Washer FHER M20 0
14 | 606441 9029945 4255675459943 |Flat Washer; $p20*$50*3 P $20*p50*3 0
15 617907 9024674 4255675459950 |Rear Rim Hub Jake Bk LR, 24145 1KG 2
16 608858 9023025 4251814684986 |Brake Disc support e ) EP AL 2
17 | 137293 9024675 4255675459967 |Rocker connecting rod TRYLEAT % 1.05KkG 0
18 608950 9024676 4255675459974 |Hex Socket Bolt; M8x70 WA F E R L ig R [M8*70 0
19 137297 9024677 4255675459981 | A-Arm Bushing | RERE T LH $18*p12*43 47G 0
20 137298 9024678 4255675459998 | A-Arm Bushing 11 REREN LH $18*p12*40 44G 0




21 617901 9024679 4255675460000 [Needle Roller Bushing | WERE 1 LH ¢22*¢19*9 7G 0
22 | 617902 9024680 4255675460017 |Needle Roller Bushing I BEEE LR $22*$19*6 5G 0
23 137295 9024681 4255675460024 | Oil seal $24*$18*4 BHES) $24*H18*4 8
24 137296 9024682 4255675460031 |Needle Roller Bearing TEHhR 1812 8
25 105100 9024683 4255675460048 |Hex Flange Bolt; M12*1.5*75 Pt Y M12*1.25*75 3
26 100537 9024684 4255675460055 |Valve Stems for All ATVs and Go Karts ST A 2
27 137300 9025102 4255675489391 |rear alu rim 10inch L/R JEEEE 2 11226064

107001 | 90250860303 | 4255675460062 |Rear iron rim 10inch L/R red SRR 4t 10~F_ /N 2 1122606

27-1| 107001 | 90250860404 | 4255675460079 |Rear iron rim 10inch L/R green JEPR A 10~F_ /N 2 1122606

107001 | 90250860606 | 4255675460086 |Rear iron rim 10inch L/R yellow JEPR R O 10~F_ /)N 2 1122606

28 109370 9024685 4255675460093 |Tire Nuts M10*1.25 FE R IR B) M10*1.25 8
29 105254 9020198 4251814685822 |Locknut; M10*1.25 7 KA B B M10*1.25 0
30 | 105012 9024686 4255675460109 |Hex Flange Bolt; M10x1.25x50 e M10*1.25*50 0
31 105098 9024687 4255675460116 |Hex Flange Bolt; M12x1.25x65 i e M12*1.25*65 0
32 105259 9020276 4251814659359 |Locknut; M12*1.25 7 KA B B M12*1.25 0
33 137294 9024688 4255675460123 |U-bracket URI S 28 HH 0.57KG 2
34 | 605213 9024689 4255675460130 |Dust Cover b 28 0
35 9120326 4255675462479 |rear Tire 20*10-10; brand Junkai JEfe R ], 20*10-10 2
36 137281 | 90224240808 | 4255675460147 [Rear Shock Assembly ; 310mm JEIRE LM, L=310,47FE55 2
37 108647 9029296 4255675460161 |Rear Axle Carrier for VELOZ and more G EENALS 3
38 112921 9029835 4251814684870 |Swing Arm Bushing; $24*5*244 Ja £ /NS, BrRia 4 0
39 | 617593 9029295 4255675460154 |Rear fork Je SRR 4 H] 5.5KG 2
42 105104 9024690 4255675460178 |Hex Flange Bolt; M12*M1.25*90 L M12*1.25%90 4
43 608738 9024691 4255675460185 |Rear Axle Carrier Spacer $p42*$36*133 el RS Al KA &, da2*p36*133 4
44 | 102803 9024692 4255675460192 |Alum Rear AxleBearing £B e R R 6007 4
45 617646 9024693 4255675460208 |Chain cover e JEJe+20%B5 £4F 99G 1
46 111362 9024694 4255675460215 |Rear axle Oil seal 45*62*8 ey e 45%62*8 2
47 111483 9024695 4255675460222 [Chain Tension Wheel R4 EP AL 0
48 | 104651 9024696 4255675460239 [Chain Tension Wheel spring JE SR 5 AR A4 0
49 110887 9024697 4255675460246 |Large flat head hex socket bolts; M6x16 IS K i Sk A4 M6*16 0
50 | 105276 9024698 4255675460253 |Locknut; M8 Bl kn iRy M8 0
51 105234 9029844 4251814685068 |Hex Flange Bolt; M8*M55 L M8*55 0
52 112924 9021559 4251814684917 |Rear fork seal cap JEF X skt [l /NSy 0
53 | 606592 9024699 4255675460260 |Swing Arm Spacer ; $18*$12.5*266 & YR E FIRME &, ¢18*p12.5%266 [ 0
54 133250 9024700 4255675460277 |Hex Flange Bolt; M12*M1.25*310 VEL N2 M12*1.25*310 0
55 108287 9029836 4251814684887 |Grease Fitting; e S 5

2. steering system
(====—3
\—4
[]s st
A —10
-9
.ﬁ )
DLA
Go—
23872 22823 25 238 :
0 T —0 |
2|4 24 g,—’26 24 24
24—

NO. ERP No. Menila Art. EAN Code Parts in English A Fiks Q'ty order Note
1 137278 9033188 4255675460291 |Front brake disc system AR £:7004) & £490 2
2 112012 9036060 4255675460307 |Front brake disc TR A4 160 4
3 137762 9033189 4255675460314 |Hand Grip Set fioE=y TGA250X-01i2 )3 4
4 137746 9033190 4255675460321 [Handle Bar Switch DhREFF R Wrhge (ash. Bk, imin 3
5 105234 9029844 4251814685068 |Hex Flange Bolt; M8*55 VLR M8*55 0
6 606700 9039193 4255675460338 |Handle Bar Clamp A5 B ATA125X 4




7 617946 9033191 4255675460345 [Handle Bar Ji T3 TGA250X-01iZ 5K 3
8 137335 9033192 4255675460352 [Aluminum oiler AR TGA250X-01iZ 313K 3
9 617750 9033193 4255675460369 |meter support ESTY % 0.101KG 0
10 | 617752 9033194 4255675460376 |Steering Shaft 7 R 4 1.53KG 2
11 137333 9033195 4255675460383 |Throttle Cable HINE L B 990 B K81 5
12 | 115426 9033196 4255675460390 [Steering Shaft Dust Blocks ATA125-K 5 IaAER 2 2 SEFNES 0
13 105273 9021075 4255675415574 |Locknut; M6 7 KA B B M6 0
14 | 111476 9033198 4255675460413 |Needle Roller Bearing; 2202 TS BR A K 2202 0
15 | 111485 9033199 4255675460420 |0l Seal; 17x35x7 J7 R s 17*35%7 0
16 | 105363 9033200 4255675460437 |Hex Flange Bolt; M8*20 L M8*20 0
17 105276 9024698 4255675460253 |Locknut; M8 Blikn iRy M8 0
18 | 111478 9033201 4255675460444 |Steering Shaft Clamp Iy R S8 0
19 112537 9033202 4255675460451 |Steering Shaft Install Rubber mat 5 A g eh BNt 0
20 605451 9033203 4255675460468 |Steering Shaft Fixed Seat 5 T A [ 5 0
21 137759 9033204 4255675460475 |Tie Rod Assembly; FikF AHE LTI K240 | 4
22 | 104867 9033205 4255675460482 |Spring WasherM10 e M10 4
23 | 600636 9033206 4255675460499 [Castle Nut; M10*1.25 TRt R} M10*1.25 4
24 105338 9033207 4255675460505 |Cotter Pin; $2.5*30 Pannk:t] $2.5*30 5
25 | 105392 9033208 4255675460512 |Flat Washer; ¢p10x$p20x1.5 S $10*$20*1.5 0
26 | 105256 9033209 4255675460529 |Locknut;M10*1.5 B b 1 M10*1.5 0
27 | 603847 9033210 4255675460536 |Meter soleplate N3 SEH NG S 0
28 | 105131 9020166 4251814685235 [Hex Flange Bolt; M6*12 VR M6*12 0
29 109860 9033212 4255675460550 |Handguard soleplate P F e s ATA-150G 0
30 | 137334 9033213 4255675460567 |Choke Cables RT2 L H K910 BK74 0
31 137558 9033214 4255675460574 |Clutch handle AEin TGA250X-013Z 51k 10
32 | 109514 9033215 4255675460581 |Tether Switches 1 K FF [7]/N50 5
33 137343 9033216 4255675460598 |Clutch Cables BEk 4 i £1060 & K129 10
34 | 605519 9033217 4255675460604 |Steering Shaft clip J7 TR [FJATA125-K2 0
1-1 | 618054 9033218 4255675460611 |Front Disk Brake Caliper EZER 2
1-2 | 618055 9033219 4255675460628 |Front Disk Brake Pad JRE i 2
1-3 618056 9033220 4255675460635 |Front Brake Level Only T FA 2
14 | 618057 9033221 4255675460642 |Brake Caliper TR b5 2
1-5 | 618058 9033222 4255675460659 |Front Disk Brake Line R0 2

3. front suspension system

NO. ERP No. Menila Art. EAN Code Parts in English EA S AR Q'ty order Note

1 105027 9033223 4255675460666 |Hex Flange Bolt; M10x1.25x70 VR R M10*1.25*70 8

A-Arm Bushing $17.7*$10*49

2 112931 9033224 4255675460673 AR E $17.7*$10*49 8
105254 9020198 4251814685822 |Hex Flange Bolt; M10x1.25 7 KA B B M10*1.25 8

4 617583 9029297 4255675461090 |Upper A-Arm R TGA250X-0135 55K 2




5 105322 9024702 4255675461106 |Castle Nut; M12*1.25 FEpt R M12*1.25 8
6 105402 9024703 4255675461113 |Flat Washer; $22*$12*1.5 & $22*$12*1.5 4
7 104870 9024704 4255675461120 |Spring Washer; M12 i M12 4
8 105340 9029826 4251814684702 |Cotter Pin F O H3*40 4
9 102443 9024705 4255675461137 |Rotator el ik 10-FIE A KA 4
10 105253 9020208 4251814685884 |Lock nut M10*1.25 ik et M10*1.25 4
11 109032 9020209 4251814685891 |A-arm Bushing Bk Ay 2] $30*h25*H18*20 16
12 105012 9024686 4255675460109 |Flange bolt M10*1.25*50 VR M10*1.25*50 4
13 137279 | 90224250808 | 4255675461182 |Front absorber B L=430,1TF£75 2
14 | 605213 9024689 4255675460130 |Dust cover By PR R 2
15 105340 9029826 4251814684702 |Cotter $¢3*40 F O $3*40 2
16 105326 9020284 4251814659465 |Slotted Nut M14*1.5 At i M14*1.5 2
17 105414 9020200 4251814685952 |Flat gasket hp40*p14*2 P G40*h14*2 2
18 | 137455 9024706 4255675461144 |Knuckle A L P08 A 4
19 617587 9024707 4255675461151 |Right down swing arm FRRE TGA250X-01i8 313Kk 4
20 137299 9025101 4255675489384 |Front alu rim 10inch L/R e 2 11226064
107000 | 90250390303 | 4251846177494 |Front iron rim 10inch L/R green AR B 10~} _ /i) 2 1122606
20-1 [ 107000 | 90250390404 | 4255675462486 |Front iron rim 10inch L/R green Hrkie Bt 10~ _ /st 2 1122606
107000 | 90250390606 | 4255675462493 |irFront iron rim 10inch L/R yellow IR 10~]_/ Nt 2 1122606
21 100537 9024684 4255675460055 |Cycle valve el B MR 2
22 9120325 4255675462462 |Front tire 21*7-10 (brand Junkai) [IENiA] AfE, 21*7-10 4
23 137277 9024708 4255675461168 |Up A-arm Ball head R Bk 32%38 M12*75 i il g 2
24 111340 9024709 4255675461175 |Down A-arm Ball head TR RS 32*38, KHE¥ 2
25 109370 9024685 4255675460093 [tire nuts M10*1.25 G iR R M10*1.25 4
26 112934 9020204 4251814686027 |Swing arm seal cover $p37*$10 JREE $37*$10 16
27 108287 9029836 4251814684887 |Grease fitting M6*9 ey s M6*9 8
28 | 617585 9024710 4255675461199 [Right down swing arm H R TGA250X-01iZ 3K 1
4. Frame and power system
1123 A 14 15—4811tt
=y 11 12
st ol (o)
SR R Y
P
36 e
6 48—41
g_ 49—o0
16 50—
LJ =
9 10 Ty 54
+—42
39 0—143
¢]\L/’ o—44
37 a7]
l"—3837 ! 4TO 5_45
B—46
NO. ERP No. Menila Art. EAN Code Parts in English EA S A% Q'ty order Note
1 618012 9029298 4255675461205 |Front Frame B4R SR TH 1
2 617597 9029299 4255675461212 |Rear Frame JE RSB A L H 1
3 105146 9024711 4255675461229 |Flange bolt M8*25 VL E MRS M8*25, 8.8%%, F4t 0
4 105276 9024698 4255675460253 |Lock nut M8 7 KA B B M8, 8%, H4t 0
617599 |902930030303| 4255675462431 |Rear Lifter red JEHR T H 4
5 617599 |902930030404| 4255675462448 |Rear Lifter green JEHRTF4% TH 4
617599 |902930030606| 4255675462455 |(Rear Lifter yellow JER T LR 4
6 105204 9024712 4255675461236 |Hex Flange Bolt; M8x20 VEE MRS M8*20, 8.8%%, F4t 0
7 617601 9024713 4255675461243 |body front support TEARRT B |5 H 2
8 105131 9020166 4251814685235 |Hex Flange Bolt; M6x12 e M6*12, 8.8%%, ZE4% 0
9 617603 9024714 4255675461250 (Left rear body sopport e G EAR S 48 H 2
10 | 617605 9024715 4255675461267 |Right rear body sopport 1 5 ZE A S L H 2
11 | 617607 9024716 4255675461274 |Left FootRest Mount JE S B AR L H 2
12 617609 9024717 4255675461281 |Right FootRest Mount A S SRR LA TH 2
13 105194 9029822 4251814684641 |Flange bolt M8*16 Pt M8*16, 8.8%%, F4t 8
14 | 617611 9024718 4255675461298 |FootRest front Mount PR RIS (B 1
15 105194 9029822 4251814684641 |Flange bolt M8*16 VEE MRS M8*16, 8.8%%, F4t 6
16 617613 9024719 4255675461304 [Engine Front setting board RENDLAT 2 BEH H 0
17 105194 9029822 4251814684641 |Flange bolt M8*16 VL 2E MRS M8*16, 8.8%%, F4t 0
617615 | 90290190303 | 4255675462370 |Left FootRest protect pipe red JE S JE I E R R 2
18 | 617615 | 90290190404 | 4255675462387 |Left FootRest protect pipe green JE S JE I E R R 2
617615 | 90290190606 | 4255675462394 |Left FootRest protect pipe yellow JE S JE B R A 2




617617 | 90290200303 | 4255675462400 |Right FootRest protect pipe red H S e P ] 5 2
19 | 617617 | 90290200404 | 4255675462417 [Right FootRest protect pipe green IS JE 3 B R A 2

617617 | 90290200606 | 4255675462424 |Right FootRest protect pipe yellow S e E R R 2
20 105194 9029822 4251814684641 |Flange bolt M8*16 VR M8*16, 8.8%%, T4t 6
21 105276 9024698 4255675460253 |Lock nut M8 7 s W M8, 8%, H4f 0

617619 | 90290210303 | 4255675462349 |Front Bumper red TRESAT AL | B 3
22 | 617619 | 90290210404 | 4255675462356 [Front Bumper green AT RS | B 3

617619 | 90290210606 | 4255675462363 |Front Bumper yellow IRESAT R B ALEE |BH 3
23 105194 9029822 4251814684641 |Flange bolt M8*16 VR M8*16, 8.8%%, 4t 0
25 105141 9024591 4255675415673 |Flange bolt M8*16 VELIEK M6*20, 8.8%%, 4t 0
26 137332 9024720 4255675461311 |Caburetor PZ30 AL A % H pz30 5
27 600672 9024721 4255675461328 |Hexagon socket bolt M6*16 WA AR SLIEM  |Me*16, 8.8%%, F4E 0
28 105273 9021075 4255675415574 |Lock nut M6 7 KA B B M6, 8.8%%, F4t 0
29 137282 9023623 4255675461427 |#530 Drive Chains; 88Links B4 L H, 53048877 5
30 137324 9021099 4255675416175 |Engine RN T, 250 1
31 105247 9020270 4251814659274 |Flange bolt M8*90 et M8*90, 10.9%%, T4k 0
32 105276 9024698 4255675460253 |Lock nut M8 7 KA B B M8, 8.8%, F4f 0
33 104926 9024722 4255675461335 |Flange bolt M10*110*1.25 Pt M10*110*1.25, 10.9%%, %] 0
34 105254 9020198 4251814685822 |Lock nut M10*1.25 7 KA B B M10*1.25, 8.8%%, it 0
35—1| 618081 9024736 4255675461489 [Down pump T (-5 2
35—2| 618082 9024723 4255675461342 |brake pad TR R HE 4
35—3| 618083 9024724 4255675461359 |brake pad support TR B 30 3
35—4| 618084 9024737 4255675461496 |Up pump 3R 3
35—5| 618085 9024725 4255675461366 |Oil tube e 3
36 611022 9024726 4255675461373 ([speed sensor support T AL R RS S 4
37 137331 9024727 4255675461380 |Air filter EYER Al T GIFSE BT, 4
37—1| 609840 9024728 4255675461397 |Air Filter Element TIERHIE A 1
38 105136 9024729 4255675461403 |Flange bolt M6*16 VEE MRS M6*16, 8.8%%, F4t 0
39 617746 9024730 4255675461410 |Gear Shifter AR SRR TH 3
40 105141 9024591 4255675415673 |Flange bolt M6*20 VEE MRS M6*20, 8.8%%, F4t 0
41 617591 9024731 4255675461434 |rear Brake Pedal JERBSIR S | B H 3
42 105194 9029822 4251814684641 |Flange bolt M8*16 Pt M8*16, 8.8%%, F4t 0
43 105466 9028962 4251814658208 |Flat Washer; $8*$20*1.5 S $8*$H20*1.5 0
44 104885 9024732 4255675461441 |Spring Washer; M8 P M8, 8.8%, HE4k 0
45 | 137537 9024733 | 4255675461458 |brake board Spring PTTETI LI, af CHED 4
46 112933 9020282 4251814659441 |Knuckle down Bushing ELpn Y R RS SR ANER, T REE N 4
47 | 137315 | 9027953 | 4255675457321 |muffler Assembly A e o | 2
48 105227 9024734 4255675461465 |Flange bolt M8*40 TEE MRS M8*40, 8.8%%, F4t 0
49 105888 9024735 4255675461472 |lock nuts M8 H B BF M8, 8.8%%, &4t 0

5. Electrical components and oil supply system

NO. ERP No. Menila Art. EAN Code Parts in English A Fiks Q'ty order Note
1 617748 9024738 4255675461502 [Main cable F TGA250X-01i2 313K 3
2 603845 9024739 4255675461519 |eletric support HE 9% < NG S 2
3 101010 9024740 4255675461526 [Spark plug coil A EPNALE 4
4 100668 9024741 4255675461533 |CDI KA [ R4 5
5 101384 9024742 4255675461540 |Relay ks A R4 5
6 100733 9024743 4255675461557 |Rectifier Eo S 504 9% 5
7 137339 9024744 4255675461564 |Meter e L 3 TR 5
8 137340 9027698 4255675461748 |Lfet light Assembly FERAT Rk L ST, KT 5
9 137341 9027699 4255675461755 |Right light Assembly i RAT R L SR KA 5
10 120354 9024745 4255675461571 |Speed sensor HE R k15K 5
11 100396 9024746 4255675461588 |Alarm IR SR, AUEE GERD 5
12 609563 9024747 4255675461595 |USB connecter usB#k JEAK®E, SVIA/SV21A | 5




TBTITTOTT KEY SWTTCIT FOT TIUCC UTNIY ATVS, &

13 100700 9024748 4255675461601 [ ° " Rkt P NALS 5
14 9078001 4251814681237 |Polar Bir AGM Batterie 2N9-BS F b 12V9AH
15 117493 9024749 4255675461618 |Battery bandage gy SEFNES 5
16 | 605259 9024750 4255675461625 |Gas Cap Vent Tube AT E S RGEIR) | 10
17 102305 9024751 4255675461632 |Fuel Tank ehsh BHAES 5
18 | 610373 9024752 4255675461649 |Fuel Tank Cap s BHAES 5
19 102241 9024753 4255675461656 |Fuel Shut off Valve / Petcock KU I % @ 5
20 101456 9024754 4255675461663 |Circlip; ®8 40 G8IE 5
21 101098 9024755 4255675461670 |Fuel Filter Universal ok A piili] 5
22 100268 9024756 4255675461687 |Fuel Line; $4.5*$8.5 EPAVIE $4.5%$8.5 5
23 102659 9024757 4255675461694 |Oil sensor S A ke BHAES 5
24 | 137342 9027700 4255675461762 |Rear light Ja AT ) 5
25 105212 9020170 4251814685327 |Flange bolt M8*25 VR M8*25 0
26 | 105141 9024591 4255675415673 |Flange bolt M6*20 M6*20 0
27 105136 9024729 4255675461403 |Flange bolt M6*16 VR M6*16 0
28 | 601797 9029809 4251814684474 |Self-tapping Screws;ST4*12 H B ST4*12 0
29 | 105272 9028953 4251814685433 |Locknut; M6 i kn iRy M6 0
6. cover parts
o & .
14 o «; &BE@._BE)
e =& ] 00036 w®40
=/
& & BE 31 s34 TITY ww4l
NO. ERP No. Menila Art. EAN Code Parts in English A Fiks Q'ty order Note
617625 | 90235230303 | 4255675451299 [Meter front cover red e AN L PPOLIH 58.9G 2
1 617625 | 90235230404 | 4255675461779 |Meter front cover green INEJE>S LH PPOLIH 58.9G 2
617625 | 90235230606 | 4255675461786 |Meter front cover yellow INEITES EH PP/t 58.9G 2
2 617627 9023524 4255675451305 |Meter base board IR ERER LI Pp/4HEERD 88G 2
617626 | 90235250303 | 4255675451312 |Meter Back cover red R G AL LH PPOLIH 426G 2
3 617626 | 90235250404 | 4255675461793 |Meter Back cover green INE IR A5 LH PPIGIH 426G 2
617626 | 90235250606 | 4255675461809 |Meter Back cover yellow PEIEES LR PPOGIH 42G 2
4 617632 9023526 4255675451329 |Face Panel 3.3 LR PPOGIH 89G 2
5 617636 9023527 4255675451336 |Left fuel tank cover Je AR R L PPAEIH 152G 2
6 617638 9023528 4251814666739 |Left small cover ERE B PPAGIH 212.91G 2
7 617639 9023529 4255675461816 |Right small cover A S A LH PPOGIHT 212.91G 2
8 617640 9023530 4255675461823 |Left Foot rest T2 ISR L PP/AIEERY 245.5G 2
9 617647 9023531 4255675461830 |Fork cover JE M ORI T PPESRS 367G 2
10 617642 9023532 4255675461847 |Left foot rest(Option parts) e B s B AR L PP/ANEERY 49.74G 2
617628 | 90235330303 | 4255675461854 |Front Face cover red LHCES LH PPAGIHT 219.8G 2
11 617628 | 90235330404 | 4255675461922 |Front Face cover green LEES L PPIGTH  219.8G 2
617628 | 90235330606 | 4255675461939 |Front Face cover yellow ) LH PPAGIHT  219.8G 2
617633 | 90235340303 | 4255675461861 |Left front tire cover red L EEAN T PP/GIH 292.6G 2
12 617633 | 90235340404 | 4255675461946 |Left front tire cover green LRIEAEES LH] PPAGIH 292.6G 2
617633 | 90235340606 | 4255675461953 |Left front tire cover yellow L EE L H] PPAGIH 292.6G 2
617629 | 90235350303 | 4255675461878 |Left Front Face cover red G MEE G RAR L H PP/JtIHl 53.34G 2
13 617629 | 90235350404 | 4255675461960 |Left Front Face cover green NSRS L H] PP/GIHI 53.34G 2
617629 | 90235350606 | 4255675461977 |Left Front Face cover yellow 7 v o B A 2 L H] PP/GIHI 53.34G 2
617630 | 90235360303 | 4255675461885 |Right Front Face cover red A v AR 41 L H] PP/GIHI 53.34G 2
14 617630 | 90235360404 | 4255675461984 |[Right Front Face cover green ERUCES RS L H] PP/GIHI 53.34G 2
617630 | 90235360606 | 4255675461991 [Right Front Face cover yellow A v A B L H] PP/GIHI 53.34G 2
617634 | 90235370303 | 4255675461892 |Right front tire cover red FHTHC A 41 LH] PPAGIH 292.6G 2




NI IO 1

g WNE §F F N\ =

15 | 617634 | 90235370404 | 4255675462004 [Right front tire cover green FHTEE)E 4 LH PP 292.6G 2
617634 | 90235370606 | 4255675462011 |Right front tire cover yellow ELIEAER LH PP 292.6G 2
617637 | 90235380303 | 4255675461908 |Right Fuel Tank cover red PRk Ea AN LH PPAGIHI 152G 2

16 617637 | 90235380404 | 4255675462028 |Right Fuel Tank cover green FFE R 4t LH PPOLIHT 152G 2
617637 | 90235380606 | 4255675462035 |Right Fuel Tank cover yellow AR B LH PPt 152G 2

17 617623 9023539 4255675461915 |Left A-Arm cover JEARRE L PP/AIEERY 62.95G 2

18 617624 9023540 4255675462042 |Right A-Arm cover HRET IR LR PP/AERD 62.95G 2
137307/8 | 90235410303 | 4255675462059 [Handguard red . AT 4 LR PPOGIH 126G 2

19 | 137307/8 | 90235410404 | 4255675462134 |Handguard green . AT G LR PPOGIH 126G 2
137307/8 | 90235410606 | 4255675462141 [Handguard yellow T AT L PPAGIHI 126G 2

20 617620 9023542 4255675462066 |Left Handguard seat JEA LR PPOGTH 5G 2

21 617621 9023543 4255675462073 |Right Handguard seat AR LR PPAGTH 5G 2

22 | 617643 9023544 4255675462080 [Right foot rest(Option parts) i IR AR L PP/AIEER) 49.74G 2
617631 | 90235450303 | 4255675462097 |Plastic front Body red 2R A4 20 LH PPOLIH 853G 2

23 617631 | 90235450404 | 4255675462158 |Plastic front Body green A ZEAk &% L H PPLTH 853G 2
617631 | 90235450606 | 4255675462165 |Plastic front Body yellow HIZE 4k L H PPHLTH 853G 2

24 617635 9023546 4255675462103 |Fuel Tank cover MiEEERS LR PP/ANEERS 90.25G 2

25 | 617641 9023547 4255675462110 |Right Foot rest A VB AR LH] PP/4HEERD 245.5G 1

26 137311 9024767 4255675462240 |plastic parts drill M 18*9*12 10

27 101325 9024768 4255675462257 | Handguard Ruber Washer PTG i@ 2

28 617645 9024025 4255675462332 |seat JAE AR SRR LH 1

29 113217 9029816 4251814684542 |Hex scokey bolt M6*12 WA kIER  [Me*12 20

30 101701 9024764 4255675462219 |Front cover pad 6 THibR N 6 20

31 609848 9024765 4255675462226 (Tapping clamping piece M6 WBREUK M6 10

32 112957 9024766 4255675462233 (Seat cushion shake proof Ruber AR FERE IR WHNEE 2

33 | 601797 9029809 4251814684474 |Tapping screw EhdG) ST4.2*12 20

34 | 105873 9024762 4255675462196 |Clamping piece e M4.2 20

35 618006 9024763 4255675462202 |Disk Brake oil pipe clip T 4 e Jeu+20% B 4F R 2

36 105272 9028953 4251814685433 |Lock nut M6 ik et M6 20

37 110887 9024697 4255675460246 |Hex scokey bolt M6*16 WA F R Rkigk:  [Me*16 2

38 137309 9024758 4255675461700 |Left small cover Rubber cover SRR [T IR 1

39 137310 9024759 4255675461717 |Right small cover Rubber cover AR [T IR 1

40 137303 9024760 4255675461724 |Rubber cover ¢ 28 ESE S ¢28 2

41 137304 9024761 4255675461731 |Rubber cover ¢ 21 & ¢21 8
617644 | 90235480303 | 4255675462127 |Plastic Rear Body red LH PPOLI 1651G 1

42 617644 | 90235480404 | 4255675462172 |Plastic Rear Body green LH PPOLIT 1651G 1
617644 | 90235480606 | 4255675462189 |Plastic Rear Body yellow LH PPOLI 1651G 1

www.nitromotors.de

Copyright © 2025 Nitromotors | All rights reserved. "Nitromotors" is a registered trademark of Menila Import.
Druckfehler und Irrtimer vorbehalten. Menila Import | Hafenbahnstr. 5 | 45881 Gelsenkirchen | E-Mail: parts@menilagroup.de




